CHICAGO LEGAL CLINIC, INC. STATE CF ILLINCIS

. [P
Al tiee (Menten] Soard

South Chicago e Pilsen » Austin « Downtown

Rev. Thomas J. Paprocki, President Downtown Office .

Edward Grossman, Executive Director 205 W. Monroc, 4™ Floor ~ ',:\)é —sz‘{ 5
Marta C. Bukata, Deputy Director Chicago, IL 60606 ' /
Keith L. Harley

Veronique Baker Phone (312) 726-2938

Greta Doumanian Fax (312) 726-5206

TDD (773) 731-3477

August 9, 2005

Amy Antoniolli

Hearing Officer

Illinois Pollution Control Board
100 West Randolph, Suite 11-500
Chicago, IL 60601

Hand Delivered

Re: R04-21 - In The Matter of Revisions To Radium Water Quality Standards: Proposed
New 35 I1l. Adm. Code 302.307 and Amendments To 35 1il. Adm. Code 302.207 and
[...]
JOVED VILLUMetrlc wa )
over radon diffusicn coeliiicisnt: 0
Buildiry foundazion thickness: 9.1J15 metars
Buildiirs foundation density: 2.403 gram pery <CuliI Ssntimesar
Buirldirg foundacion total porosity: 0.1
Bullding foundation volumetric water content: 0.03

Building foundazion radon diffusion coefficient: 0.0000003
square meters per second
Toncaminatad raaon diflusion czef
per second

2adon varcical dimension mixing: 2 meters

En

tcient: 0.000002 square meters

Buildin: alr =xchange rate: (.2 litars per hour
Buildinz room helght: 2.5 meters
Buildirz indoor area facter: ©.08

Foundat-cn depth pelow ground surface: -1
Radorn (Fny-222 2manation coefficisnn: 0.3
Rn-2ZC zmanaticn coefficient: 0.15
Default values are bolded.

Most f:=2.4ds 1a the program: 30-%

i

n
ngestlin o 2 rew homes wil: be servad Dy 3 publo:
waztsr sugcly providing watcer that complies with tns farfs
DrimxinT Water Lot
stside Waste Water Treatment Flant WWIPD and 3
The annual radon dose and annual tozal doss
WO appllcazion patrerns using s _uadge Irom tns
WATP and -wo application patterns using sludge Irom the
JATP follow,
Radium Concentrations in Sludge
~ - : -y - : 4 ‘
Plant Ra-226 {(pCi/ag; Ra=-22E8 . pCi. gy !

Fastcside 3.8 pCi/g 2.9 pCi g

lesTsice 13,323 plisag 23,5 o0z




0

:I' ()

(3
]
'

T
]

i

o

LI

Ty O
-

x 10° g/acre, resulting in
grams of soll. The conc

vt 'O
o T
U

concantration 13 3.3 pcCi
-
Fd

2.8 x 1077 pCi/y.

") Ra-_2%3 (gli/g
LAg SL2310 plilg

-l

i)
4]
.

u)\
[aw]
O
—

T
)
W

"Wl

e i
O @ -]

M2
[

Westzorde Zlaags

Model | rMode

"Q J O
1
(Y] T

—
o
o
[¢4]

&%)
[ap)
s
o]

O
J

ra
[

[
\0%]




RESULTS

The maximum annual dose

any acplliZaticon pactern
and Westside annual and
jrapric fcrm. Eascside

total of all zawolicacions
“nan 4 mrem per vyear. IDast
72 doses follow 1n tabhular
s1de PESRAD mcdeling daza =



Eastside Model 1

vaar innual Dose Cumulacive Maximum 7 ‘Year Annual Radon

- Coses Cumulative Doses Dose
0 0.6l 0.6l 0.2
1 0.58 1.19 0.2
2 0.56 1.75 0.2
3 0.54 2.29 0.2
4 1.12 3.41 0.4
5 1.06 4.47 0.4
& 1.64 6.11 0.6
7 2.18 8.27 0.7
8 2.07 10.35 0.7
9 1.98 12.33 0.7
10 2.50 14.83 0.9
11 2.38 17,21 0.9
12 2.28 12.49 0.9
13 2.18 21,87 0.9
14 2.07 23.7% 0.8
15 1.99 25.74 0.8
16 1.91 27.65 0.3
17 1.84 29.48 0.8
18 1.76 31.25 0.8
19 2.31 33.55 2.31 1.0
20 2.84 36.39 5.15 1.1
21 3.35 39.7 8.49 1.3
22 2.83 43.58 12.32 1.5
23 3.68 47,25 l6.0C 1.5
24 3.55 50.7%9 19.55 1.4
25 2.40 54,172 22.95% 1.4

Applications from Eastside Model 1
Annuai Dose {—+— Annual Radon Dose -

! -m-- Annual Total Dase

Dose {mrem)
N

0 S 10 15 20 25 30




Eastside Model 2

i . Maxlimum 7 Year N . )
. . Cunulative Annual Fadon
fear annual Dose

Cumulative
Doses Doses Dose
0 0.61 0.61 0,2
1 0.58 1.19 0.2
2 9.56 1.75 0.2
3 0.54 2.29 0.2
4 1.12 3.41 0.4
5 i.086 4.47 0.4
6 1.64 6.11 0.8
7 1.55 7.66 0.6
8 1.49 3.15 0.5
3 2.03 11.18 0.7
10 1.94 13.12 0.7
11 ~.85 14.97 9.7
12 1.77 16.75 0.7
13 1,69 18.44 0.7
14 L.61 20.05% 0.7
15 1.55 21.60 0.6
16 1.48 23,08 0.6
17 2.05 25.13 0.8
18 2.56 27.69 1.0
19 3.08 30.77 3.08 1.2
20 3.58 34.35 6.66 1.4
21 3.44 37.79 10.10 1.3
22 3.30 41.09 13.40 1.3
|2 3,15 44,25 16.55 1.3
|24 3.04 47.28 19.59 1.3
L 25 .91 50.19 22.50 1.2

Applications from Eastside Model 2
Annual Dose

—e— Annual Radon Cose
|
--#— Apnuat Total Dose |

Dose (mrem)
N
a
|
k ]

0 5 10 15 20 25 20




Westside Model 1

Zumulative

Maxlmnum

~
!

fear .
Annua. Radon

Year

fear Annual Dose Cumulative
Doses Jocse
Doses
’ C 1.4 L.48 C.az2
1 1.42 2.90 0.41
2 1.35 4,25 0.40
2 1.28 5.54 C.39
4 2.69 8.23 0.80
5 2.56 10.79 G.78
[ 2.44 13.23 Q.77
7 3.78 17.01 1.17
g 3.%9 20.60 1,15
9 4,90 25.50 1.54
10 4.65 30.15 1.51
11 4.41 34.5% 1.48
L2 4.18 3§.75 L.45
L3 3.97 2.72 1,42
14 3.78 46.48 1.3%
15 3.57 50.05 1.37
16 3.40 53.45 1,34
17 4.74 S56.19 1.73
18 6.01 6d.20 2,11
19 7.23 71.43 7.23 2.49
20 8.39 79.82 15.62 2.86
21 8.02 87.84 23.64 2.81
22 T.65 95.49 31.29 2.75
23 7.27 102.7¢6 38.5¢6 2.70
24 6.94 109.70 45.50 2.550
25 .03 L16.33 52.12 Z.90
Applications from Westside Model 1
Annual Dose {::I;EJEE;EE:
i | --#— Annual Tolal Dose
} 990 s -
: ao] ’.a‘;
§ ! J T
[
! E_ 50} g / :
! g ;g l | I = -
- i, AT !
10 ;._t"' ‘_/'—‘—H—o—o—.—/ .
oo?”“’*/’4_v ;
0 5 10 15 20 25 k1




Westside Model 2

- ‘ Maximum 7 Year
Cumulative

Anrual Raden

Year Annual 20se Cumulative
Doses Dose
Dases
G 1.48 1.48 0.42
1 1.42 2.90 0.41
2 1.35 4,25 0.40
3 1.28 5.54 0.39
4 2.69 8.23 0.80
5 2.56 16.79 0.78
6 3.92 14.71 1.19
7 5,20 19.91 1.58
8 4,39 24.85 1.55
9 4.70 29.55 1.52
} 10 5,93 35.49 1,99
L1l 5.62 41,10 1.85 :
P12 &, 234 46.44 1.83
| 13 5.06 51.50 1.79
’ 14 4.79 56,29 1.75 ‘
i 15 4,55 50.85 1.72
1% 4,34 £5,18 1.63
17 4.14 69.32 1.65
18 3.95 73.26 1.62 ;
| 19 5.26 78.53 5.26 2.01 |
20 6.53 85.05 11.79 2.39 l
21 7.79 92.80 19.54 2.75
22 .42 100.22 26.95 3.13
|23 7.09 107.31 34,05 3.07
|24 2,73 114.09 40.33 3.01 \
{25 5.49 120.58 47.32 2,35
Applications from Westside Model 2
Annual Dose e Annual Radon Dose
-#— Annual Total Dose
: gD _I - . IR - .
| 5.0
g oo fi}“',\
[ @ 6.0 .k-i
j E 50 y .
ity — .
] 28 pm— .
| 1.0 n
! Q.0
0 5 10 15 20 25 30

Year




CONCLUSION

ot 3ociacy, fadiation
S1 1th currenz

Kn th Zhysics saociety
re! neal-h risks bpelow
an lifectime dose 0f 10
rem 7 3el The

1o rpDressio

sh nabilir

an: alth =t

Tnost

notwlithscanding, attam

have been made =o quantify
_ow dose do S

used the mo
cive aval.La

na Y nram Lh
cdel 2, The ca s 5 W Lo




Attachment 2

Evaluation of Radium Removal Impacts to
Sludge Handling at the Eastside and
Westside Wastewater Treatment Facilities

Prepared for:

City of Joliet

Clark Dietz. Inc.

1817 South Neil Street, Suite 100

(e S]] AT AV}

Champaign, IL 61820

August 2004



Evatnation or Raaiton Rentavat impacrs ro Siudee Handiing ar the Eustside and

Westside Wastewater Treanment Facilities

Jolbiet Hinos

3.0

+.0

th
L=

TABLE OF CONTENTS

INTRODUCTION

I.1

EXISTING SLUDGE HANDLING AND DISPOSAL METHODS

[ S A
oLt —

Project Background and Objective

Westside WWTP

Eastside WWTP

Land Application of Sludge
Current Costs for l.and Application

IMPACT OF WATER TREATVIENT RESIDUALS

Lot tod lad

~
A

Radium Removal Regquirements
Proposed Water Treatment Technology
Cuwrrent Radium Levels in Existing Sludge

ANALYSIS OF LANDFILL ALTERNATIVE

4.1 Design Objective and Approach

42 Capital Costs tor New Dewatering Facilities

4.3 Annual O&M Costs tor New Dewartering Facilities
4.4 Other Costs

4.5 Advantages and Disadvantages
RECOMMENDATION

Clark Dieiz, I,

Atgust 2604



Evaluation or Radium Removal Impacts (o Studge Hanaling ar the Eusiside and
Westside Wustewater Treatimenl Facilities
Jolier Hlinors

I INRODUCTION

1.1 Project Background and Objective

The City of Juliet currenily owns and operates two wastewalter treatment facilities which
treat the City's wastewater. The Eastside WWTP, located on the east side of the River, has
the capacity to treat an average daily tlow of {8 MGD. while the Westside WWTP has the
capacity to treat an average daily flow or |4 MGD. In addition. a third wastewater treatment
plant, located on the far western edge of the City in Kendall County, is currently under
consiruction, which has the capacity to treat 3.2 MGD.

The Fastside and Westside treatment tacilities consist of the secondary treatment activated
sludge process with primary settling upstream of the acration tanks. The clarified effluent is
sent directly to the receiving streams. The waste biosolids trom the activated sludge process,
as well as the primary sludge, s sent to the anaerobic digesters for stabilization. After sludge
stabilization, the stabilized sludge 15 stored in holding anks to be land applied on local
fammers’ fields.

As part of the City's continued population growth. the City is curreatly in the process of’
providing upgraded and expanded water treatment facilities. Regulations require the City w0
remove radium from the water supply. Due ta the type of radium removal equipment,
concentrated discharges of filter backwash {rom the co-precipitation ot radium with hydrous
manganese oxides will be discharged (o the sewer system. causing radium to accumulate (in
the biosolids. The radium accumulation in the biosolids will be stmilar to the radium
accumulation eccurring at the present time, The waste sludge to be land applied may excesd
the allowed amounts radium and may require that the waste sludge is disposed of in a landfil!
rather than continuing with the current practice of land application.

The purpose of this report is to review the costs. as well as advantages and disadvantages. of
changing from the practice ot land application ot biosolids to disposal ot the bivosolids in a
land il

Clark Dietz. inc.

b

Arngust 2004



Evetitieion or Radium Removal fmpacts (o slucdge Hunadng i the Easiside and
Westside Wastewarer [reatment Facilitics
Jolier Hino

2 EXISTING SLUDGE HANDLING AND DISPOSAL METHQODS
2.1 Westside Wastewater Treatment Plant

[he Westside Wastewater Treanment Plant was designed for an average daily flow of 14
MGD and a peak flow of 28 MGD. The plant consists of an influent pump station which
pumps the tlow to an influent channel where 1t tlows by gravity through a Parshall flume to
the grit removal tanks. The wastewater then flows to the primary clarifiers for primary
treatment and then on to the aeration tanks tor removal of CBOD and aminionia from the
wastewater. After secondary clarification, the treated wastewater is discharged to the Des
Plaines River.

The primary sludge from the primary clarifiers, and the waste sludge trom the secondary
clarifiers. are both sent to anaerobic digesters tor sludge digestion. The divested sludge is
then transterred to sludge sterage tanks where it is held in storage until it can be [and applied
to local tarm tields. There are no thickening process units prior to the sludge storage tanks. [t
is estimated that the sludge storage tank decant system will allow the operator to thicken the
sludge 1o the 6 1¢ § percent range while in storage.

Rased on the records from the City of Joliet Land Application Program ror 2003, the amount
af biosalids produced by the Westside WWTP and land applied was 8953 dry tons, This
amounted to a liquid volume of sludge of 8.69 million gallons.

2.2 Eastside Wastewater Treatment Plant

The Eastside Wastesater Treaunent Plant was designed tor an average daily tlow ot 18.2
MGD and a peak tlow of 43 MGD. The plant consists ot an intluent pump station which
pumps the How o an influent channel where it Nows by gravity to the grit removal tanks.
The wastewater then tlows to the primary clarifiers for primary treatment und then on to the
aeration tanks tor removal of CBOD and ammonia rom the wastewater. A tter secondary
clarification, the weated wastewater is dischareed to the Des Plaines River

The primary sludge trom the primary clarifiers. and the waste sludge from the secondary
clarifiers. are both scnt to anagrobic digestars for sludge digestion. The digested sludge is
then trunsferred o siudge storage tanks where it is held in storage until it can be fand applied
to local farm felds, A gravity belt thickener thickens the waste activated studge and the
digested sludge.

Basad an the records trom the City ot Joliet Land Application Program for 2003, the amount

of biosclids produced by the Westside WWTP and land apptied was 2217.3 dry tons. This
amounted to a liguid volume of sfudge of 17.03 million gallons.

EGSL”\_AE 2

Clark Dierz. fne 3 August 2004



Svatnudioit or Radinm Removal mpucrs o Sludge Hundting w1 ihe Easistde and
Westside Wastgwarer Treatment Facilitics
Jaodter. ilinos

2.3 Laad Application of Sludge

Buth the Eastside and Westsude wastewater treatments use land application as the ultimate
disposal aption for the wastewater sludge generated by the treatment process. The siudge iy
stored onsite in large sludge storage tanks and is taken to local farm fields by contracr sludge
haulers.

The City currently uses about 23 different land application sites with a total area of
approximately 1287 acres. All of these sites are located in Will County, [llinois. The
biosolids are applied during approximately six months out of the year, A total of 25.7 million
gallons of biasolids were applied in 2003,

The local farmers agree 10 take the biosclids in order o provide the nitrogen required for the
crops. There is a substantial difference between the biosolids generated by the Eastside plant
and the biosolids generated by the Westside plant. The Eastside biosolids are lower in
ritrogen and theretore require more votume per acre (approximately 32.300 cal’acre). The
Westside biosolids are able to meet the crop nirogen requirements with approximately
21,400 pals/agre. The plant personnel attempt 1o obtain & w 8% solids in the studge storage
tanks in order to reduce transportation costs and allow tor more nutrient value per gallon of
biosolids.

The site application life for the farm fields is based on total phosphorus applied and is
generally limited to five years. The application of sludge to a field may not occur over five
consceutive yeurs, but may be applied over [0 or more vears. Application w a specific field
during a vear depends on the crops planied, harvest time. rainrail. and other tactors. The
sludge is applied to the tarm tield using chisel plows that inject the sludge 6™ 1o 87 under the
surface,

The sludge from both plants consistently meets Class B requirements ror sludge disposal by

land application, The anaerobic digestion pracess provides enough detention time and a high
cnough temperature to control pathogenic microorganisms. The majority ot the biosolids are
inyected below the soil surtace 1o allew nutrients to be readily available to the ¢rop roots.

2.4 Current Costs for Land Application

[he City bids out tor the hauling services to haul the biosolids to the tarm tields tor land
application. The cost for hauling and disposal at the farm ficlds has historicatly ranged from
210 2.4 cents per gallon according to City records. This results in an approximate annual cost
of $617.000 based on the 2003 volumes of sludge removed from the wastewater treatment
plants. The City does not charge the landowners tor the biosotids.

Clark Dietz, Inc. 4 Augnst 2004



Evaeration o Rawuent Rentoval fmpacts i Sludee Hanaling at the Eusiside and
Westside Wasrewater Treatment Facifities
Jolier. illinois

3 IMPACT OF WATER TREATMENT RESIDUALS

31 Radium Removal Requirements

The Sare Drinking Water act requires the removal of radium from drinking water supplies
down 10 the fevel of § picocuries per liter. The City of Joliel’s water supply contains
naturally occurring radium at a level above the required 3 picocuries per liter limit. The City
is in the process of evaluating water treatment technelogy to be installed at the new water
treatment facilities for the removal of radium from the water supply.

32 Proposed Water Treatment Technology

The radium removal technology being considered at present is hydrous manganese oxide
technoiogy. The backwash from the regeneration cycele will contain concentrated forms of
radium which can be discharged to the City's wastewater collection system. and cventually.
to the treaunent tacilities downsecam, While the concentration of radium in the backwash
stream will be Righer than the nuturally occurring radium levels. the mass loading ot radium
to the wastewater treatment plants is not expected to change due to the mechanisms by which
radium is absorbed.

3.3 Current Radium Levels in Existing Sludge

The proposed walter treatment technology is not expected to increase the amount of radium in
the studue. Tests on the sludge and the tarmers” tields have indicated radium levels that have
not excecded backeround levels of radium,

Since the mass loading of radium s not expected to change, the quantity of radium in the
waste siudee rrom the plant 15 noz expecied o change trom the current levels. Theretore, the
amount of radium currentdy being applied with the biosolids to farm fields will not be